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Report No.: KS2303S1343B01

UN38.3 Test Report

Samples Name Lithium ion battery

BB AR

Model
g

Applicant
ZFERANL

(.

HEE T HM

Shenzhen AVEnergy Technology CO., LTD
BT Z AR R A R A HE

JRE

KSIGN(G

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park, Minzhu, Shatou, Shajing, Bao'an District, Shenzhen,

Guangdong, China

I RERIITEZXDIHEED X REAN T XEIR # HBAXCH—ZFEM, 518104
Tel: +(86) 0755-29852678 Fax: +(86) 0755-29852397 E-mail: info@gdksign.cn http:www.gdksign.com
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General Information

Sample Name Lithium ion battery Model Name c

HE AR BB T Eichss

Rated Watt-hour

i 1.5Vd.c., 3700mAh TR 5550mWh

Dimension 7 Weight _

R~HD*H) $ 25.6*49.1 (mm) =58 Appr.: 43.29

Sample Status Good Sample Information g&zgriigfélebs:é?g(t\ilg:g
= B =

i . P B L)

Applicant Shenzhen AVEnergy Technology CO., LTD

FHRAL BN 2 NEIRERHHA BR 2 7]

Applicant Address

Room 203, Building A, Dingsheng Building, Xifa Community, Yintian Industrial Zone,
Gongle Community, Xixiang Street, Baoan District, Shenzhen

e VRHIT 5 221 76 2 473045 5 DX BT TR 75/ X S0 A A e 203
Factory Guizhou AVEnergy Technology CO., LTD
EFEL] M 2 BIRERHHEA IR A #]

Factory Address

Floor 1-3, Building D7, lintelligent terminal Industrial Park, Xixiu Industrial Park, Xinan
street, Xixiu District, Anshun City, Guizhou Province

Elmn s ; i A2 S I

L BN % LT P 75 DT 28 10 76 757 Ml el e 2 3 ik il D7 BR) B 1-3 )3

;a;g}xf_ tﬁelgphone +86-19336790610 F;Ea,—?rtoir)y‘ilgnfgl -
Factory Web www.awcenkj.com

AR T L ' '

Test Method & Criterion
R0 T5 15 R A e br e

UNITED NATION “Recommendations on the TRANSPORT OF DANGEROUS
GOODS, Manual of Test and Criteria” ST/SG/AC.10/11/Rev.7/Amend.1 38.3

BRa (T ahndh B i i SR R AT E T ) S-EBT R IZIE 1 28 38.3 Y

Testing Laboratory

A I AL

KSIGN(Guangdong) Testing Co., Ltd.

I ARBHEBAR RS A BR 2 7]

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China
ﬁi‘ﬁ%‘ﬁ?%lﬂiiﬁm&#ﬁﬁﬁ@%ﬁg AT LA XARE B BAXCH—Z
M, 518104

Sample Receiving Date

Test Date
20234 03 A 30 H I B 38 2023404 H 03 H to 2023 £ 04 H 18 H

WeEr R B 3
Conclusion The samples has passed the test items of UNITED NATION “Recq
MRS the TRANSPORT OF DANGEROUS GOODS, Manual of Test a0
ST/SGIAC.10/11/Rev.7/Amend.1 38.3. 32 £ fhil i I & [ (55
VRIS AFRHETF ) SB-LBITHRBIE 1 26 38.3 11 & Lika |
Seal /&%
Date of issue/Z& R H#H: 2
Tested By: Approver:

ﬁ Checker:
Y % 8 9 ﬂlﬁ;qb\ e -7?257 %
Test Engineer o 0 ¥ Project Engineer Technical Director

KSB_TRF No. UN38.3_R6
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Test Summary Lists

WA EIR

Test No. Test Item Test Results Conclusion
M-~ M H M EE R KINGE R
/ . Z i See Appendix 1 Passed
T1 Altitude simulation / 5 B4 WL o
S See Appendix 2 Passed
N=] é
T2 Thermal test / 356 %2 P
i i See Appendix 3 Passed
il
T3 Vibration / #2lli 3 o
G See Appendix 4 Passed
M
7 e See Appendix 5 Passed
P
T5 External short circuit / 5 fH % WIS e
7 See Appendix 6 Passed
- Impact / & WG e
N/A N/A
S ’ )
Crush/TuE Z:fﬁiﬂﬂ Z:ﬁﬁﬁ
2 See Appendix 7 Passed
TJ‘ FEr
T7 Overcharge / i Z 75 T ot
’ i See Appendix 8 Passed
| Ml
T8 Forced discharge / 5 il j5CH % e e
1) Impact test applicable to cylindrical cells not less than 18.0mm in diameter.
fit XIS T BEAEAS/NT 18.0mm M EIAETE B
2) Crush test applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter.
Remark PRI IS THAEE . S00K. B /440 it Al BRI 18.0mm # [RI A7 Hads
BVE 3) Batteries or single cell batteries not equipped with battery overcharge protection that aredesigned for use
only as a component in another battery or in equipment, which affords such protection, are not applicable
to overcharge test.
Rz deid FEAR AR S E . AU Bk R AR B AR 5y A i B e v AR AP 28 Bl i A BB % i v
T ZH B — B A, TR i e I R K
Test Item Sample No. Sample State
ST H s RS
At first cycle, in fully charged states
BO1~ B0O5 i o 2 R e
. FANABCLEI, EaERAIRE
Bt B0 After 25 cycles ending in fully charged states
F5M A, EeREREs
CO1 coe At first cycle at 50% of the design rated capacity
. 51470 i 3 50% BT E A ERAS
o After 25 cycle at 50% of the design rated capacity
5254 78 1 R 1A 50% LA e A ERAS
At first cycle, in fully charged states
B11~B14 L o e ST
- FANARBCLSEIA, BT AR
el After 25 cycles ending in fully charged states
25 AR, e AR
At first cycle in fully discharged states
C11~C20 iy o P At e L e
. FANFBCEE I, e RS
o1 a0 After 25 cycles ending in fully discharged states
F25N AR, TE A AR

The above samples have been charged and discharged cycles by the factory as required before the test.
s DL EFEAENNHT O L) % ER AT AR BORE A b 2

KSB_TRF No. UN38.3_R6
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Appendix 1
B 1
Test Items Altitude simulation
M H e LA
i Test procedure
' M5 PR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+£5C).
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
PRI O AT BB AR PR IR FE (20£5°C) T, filif7fE/b T4 T-11.6kPaf) Ik 71 F 2 /b 75/t .
R S I N R B TEBIN. BHER. k. TR ke, IF B AN AL
B A TS 5 T B FEL AN b T AR HEAT IX — B0 BT HLR 1K) 9096 (56 45 T8 IR 2 By H s
HLBR AR ) .
1 Result
/ Iiaah R
AR S i
Before Ml i After M5 Mass loss | Residual
Sample No. L ocv Test result
2 Mass Voltage Mass Voltage R Rk T4 R Stk
/ B b o B TT % B i o B TF i L (%) ’(;/0) >
(@) V) @) V)
BO1 43.215 1.518 43.211 1.516 0.01 99.87 (0]
B02 43.005 1517 43.004 1.516 0.00 99.93 (0]
BO3 42.809 1.516 42.804 1.515 0.01 99.93 (@)
B0O4 42.921 1.518 42.920 1.516 0.00 99.87 (0]
B0O5 42.707 1.517 42.703 1.516 0.01 99.93 (0]
B0O6 42.955 1514 42.954 1.513 0.00 99.93 (0]
BO7 43.102 1.515 43.100 1.514 0.00 99.93 (0]
BO8 42.776 1.516 42.773 1.515 0.01 99.93 (0]
BO9 42.695 1.514 42.691 1.513 0.01 99.93 (0]
B10 43.200 1.516 43.198 1.516 0.00 100.00 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

W L- R V- HEA: D- R R- B, F- ik
O- it~ TTHER . Tffk. M. il k. TREHL. BEEANT 90 %.

KSB_TRF No. UN38.3_R6
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Appendix 2
ffR 2
Test Items Thermal test
T H T FE IR
i Test procedure
' MAP B
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+
2°C, followed by storage for at least six hours at a test temperature equal to -40+2C. The
maximum time interval between test temperature extremes in 30 minutes. This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C). For large cells and batteries, the duration
of exposure to the test temperature extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
¥ R AR IR BN 7242 C IR RICAE AT 640 /NF, ARG, TEIRE-4022°C %A FIEAEA
BTN, AR FEIRI R (B fa i K 30min, B HRAE EIRDIRE R0/, ARG, KHAEE
R N20£5°C 5 F T E 244 /N o X T RIS R i A B, 2R 1 Al i 1K 96 i 8 1 i ] 27>
B2/ o
RIS I ST E B UK. BB THER. k. TR, I B AR Bl
B VAR RS 5 1 TT B8 B AN T AR AT IX — 130 AT AL R 1K) 90% (56 4 i AR 28 A a6 FiL vl B
HTHERSN) .
4 Result
' M4s
IR S '
Before i Al After Ml 5 Mass loss | Residual
Sample No. oY ocv Test result
L Mass Voltage Mass Voltage sk 2 R ik s
/ P i o TF i L B A o TF i L (%) ’(;/0) N
(9) V) )] V)
BO1 43.211 1.516 43.202 1.505 0.02 99.27 O
B02 43.004 1516 42.992 1.506 0.03 99.34 (0]
BO3 42.804 1515 42.795 1.507 0.02 99.47 O
B0O4 42.920 1516 42.912 1.507 0.02 99.41 0]
BO5 42.703 1.516 42.689 1.509 0.03 99.54 (0]
B06 42.954 1.513 42.945 1.503 0.02 99.34 @]
BO7 43.100 1.514 43.089 1.505 0.03 99.41 0]
BO8 42,773 1.515 42.765 1.505 0.02 99.34 (0]
B09 42.691 1513 42.678 1.505 0.03 99.47 @]
B10 43.198 1516 43.190 1.506 0.02 99.34 (@]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,

KSB_TRF No. UN38.3_R6
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O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

e L-

V- #E5; D- f# s R- BEZ; F- gk

O- it EH . LR, B, TlEK. BREHA. BIEHKA/NT 90 %.

Appendix 3
f£ 3

Test Items
T H

Vibration

IRzh

3.1

Test procedure
M8 IR

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes, this cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12kg (cells and small batteries), and for batteries with a gross mass of more than 12kg
(large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak acceleration of
8gn is then maintained until the frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

W FEESA L A [ 3 2 AR IR S B I 6 E, REIFIRIRS) . IRBHEAEZBIE, Bl 7THzZ 5N %=
200Hz, AJG BRI 2] THZ R—ANERF, —AMEFRRESE 15 404k X BES0. A st A it A
SAHMTER T A LG 12 K, FAJ53EE 3 A . Seb—AMRE I 180 4R T LR
AT 1

X TR E A KT 12kg HIAE i (FEL S A /) B ) Ao 22k 0 12kg R L O FB), P a4 A [

X TS AN, 0SB : N THZ THERORSF 1gn BB B2 LRI 18Hz, R JEH
PRIELREFTE 0.8mm (WAL 1.6mm) 3 AR B 2 & Kk Bk 21 8gn (MiF %A 50Hz), K #x
KNN3 FE AR R E 8gn BLFI A1 %1 200Hz.

XFFRH, XEEIA: M THZ FEUGRRF Lon S RONEE B RR A 18Hz, A a6 IRIE 4R
FFPE 0.8mm (sl fi#% 1.6mm) 44 N4 B 2 s s BEIA E 2gn (iZ 217 25Hz), F sk
JELRFFAE 2gn BELRSZ 1 %] 200Hz.

e S I SR E B BB GHER. iR, TR, I B A5 it
B RIS J5 BT B AN D T AT X — W3 AT FR Y 90% (R B TBURARAS 1 5 HLth B
HbERAN) .

KSB_TRF No.

UN38.3 R6
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Result
7z R4S
S B i3 z
Before M i After M5 Mass loss | Residual
Sample No. 2L ocv Test result

B Mass Voltage Mass Voltage AR 2 IR o

/ P R I % % FEMRE | JFEHE (%) /(5@) o
@) V) ()] V)

BO1 43.202 1.505 43.198 1.504 0.01 99.93 O
B02 42.992 1.506 42.988 1.504 0.01 99.87 (0]
BO3 42.795 1.507 42.793 1.506 0.00 99.93 O
B0O4 42.912 1.507 42.910 1.506 0.00 99.93 O
BO5 42.689 1.509 42.685 1.507 0.01 99.87 (@]
B06 42.945 1.503 42.941 1.502 0.01 99.93 (0]
BO7 43.089 1.505 43.087 1.504 0.00 99.93 0]
B0O8 42.765 1.505 42.762 1.504 0.01 99.93 O
B09 42.678 1.505 42.675 1.504 0.01 99.93 O
B10 43.190 1.506 43.188 1.505 0.00 99.93 0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
e L- R V- HES; D- fidER, R- BERE; F- ok
O- ol ToH . ok, TR, Tk, TThEHEL. BELADNT 90 %,

KSB_TRF No. UN38.3_R6
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Appendix 4
MR 4
Test Items Shock
AT H ik
41 Test procedure
/ MR R

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a
halfsine shock of peak acceleration of 150gn and pulse duration of 6milliseconds. Alternatively,
large cells may besubjected to a half-sine shock of peak acceleration of 50gn and pulse duration
of 11 milliseconds. Each battery shall be subjected to a half-sine shock of peak acceleration
depending on themass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to calculate
the appropriate minimum peak accelerations.

V250 P SR EL s P A R SB[ e AR IR A B b, SO R T K BT 22 e I S
25 52U ME I B2 150gn A1 ik i R ) 6ms ) 2 1E 52 8 e s K LR 75 4 52 U {5 B2 50g n A fik o
RIS 6] 11ms 2 1E 5% B e A A L U 75 48 52 2 1E 5L i o 110 Ve i I isk P2 MR e T FELVB R B B0 /)
Y R Bk R R ST (] 6ms, KASH N 1Ims. DL R 3L A O R T 5008 A 1) B /AR s
.

Battery Minimum peak acceleration dPuIs_e
uration
150 gn or result of formula
Small 100850
batteries ‘\/ % "
Acceleration(gn)= mass
whichever is smaller
50 gn or result of formula
30000
Ui 5 -
Acceleration(gn)= mass
whichever is smaller

Note: “*” Mass is expressed in kilograms

Each cell or battery shall be subjected to three shocks in the positive direction and to three
shocks in the negative direction in each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged

states.( NOTE: Mass is express in kilograms)

BN OSBRI ATE = A AR B O 22 3 T L IE DT [ 2 = kb ili, #7452 =R
M, SILRZ 18 ki

Flle RSB RIS E B R . TEEe. THA iR, ERERATTR, JF HEA a6 d
BRI AE 1S 5 BT 6 HE AN /D T AR HEATIX — 06 BT R R 9096 (56 48 T8 RECIR 2 FA 1 H s
BCHIBER AP

KSB_TRF No. UN38.3_R6
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Result
9 Wikes
STt Sl ot /
Before Wl Al After M5 Mass loss | Residual
Sample No. Ve ocv Test result
B Mass Voltage Mass Voltage iRk Fl o i 2
/ B b i B T HL S FE il 5 B TF i L (%) ”(;%) RN
(9) V) (9 V)

BO1 43.198 1.504 43.196 1.503 0.00 99.93 0]
B02 42.988 1.504 42.986 1.503 0.00 99.93 O
BO3 42.793 1.506 42.790 1.504 0.01 99.87 O
B04 42.910 1.506 42.907 1.505 0.01 99.93 O
BO5 42.685 1.507 42.683 1.506 0.00 99.93 O
B0O6 42.941 1.502 42.938 1.502 0.01 100.00 (0]
BO7 43.087 1.504 43.083 1.503 0.01 99.93 @)
B08 42.762 1.504 42.760 1.503 0.00 99.93 O
B09 42.675 1.504 42.674 1.503 0.00 99.93 0]
B10 43.188 1.505 43.185 1.504 0.01 99.93 (@)

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
e L- bR V- HESG D- A R- RS F- iRk
O- ol ToHF <. ok, . Tk, TRERHREL. HELADT 90 %.

KSB_TRF No. UN38.3_R6
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Appendix 5
f2R 5
Test Items External short circuit
M H SN I
51 Test procedure
/ WP IR
The cell or battery to be tested shall be heated for a period of time necessary to reacha
homogeneous stabilized temperature of 57 + 4 °C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or
battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains below that
value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire within six hours of this test.
M B B AN e TR FE IR BIMEIR ST + 4 °CJa, AT AN . K B A0 IS B B T B RS Bl F
W RSERIBEE, IR AIL R . W RX AP TCIEEAT, 84 )N GRS A /) H il 5 B o [ 22
DB/, R HE AR H B BRI ] 22 /0 12/ o AR B BRI AES 744 C IR T 2252 — N FHAR /DS
0. 1QRI A8 FEL S L5
HL S B L IR PE 257 +4°C 2 J5, KBS I TE) 75 RS20/, DK7Y He il 2 R P R PR B B IR T B — 2
FHRER
LI R B it i B 28 /0 R AE PRS0 B R AT
LBV A A STl NN 170°C, I B fm6h P RLTCAfR . TomiR AN TG -
Result
o I
Sample No. Max. External Temperature Test result
LRSS P it 22 T B il 52 (C) IRRSAES
BO1 58.6 O
B02 58.3 O
BO3 58.3 6]
B0O4 58.2 @]
BO5 58.4 @]
B0O6 57.8 O
BO7 57.9 @]
BO8 58.1 @]
B09 58.0 O
B10 58.4 O

KSB_TRF No. UN38.3_R6
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Note: D- Disassembly, R- Rupture, F- Fire, O- No disassembly, no rupture, no fire, test sample external
temperature does not exceed 170 °C.

E: D- R R- B, F- ks O- Tfffk. Jomis. ke, Mulkedh RmmiR EAVEE 170 °C.

Appendix 6
MK 6
Test ltems Ximpact if;
AT H [ ICrush#% &
6.1 Test procedure
' M8 IR
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8mm % 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater. Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1kg + 0.1kg mass is to be
dropped from a height of 61 + 2.5cm at the intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm * 0.1mm diameter curved surface lying
across the centre of the test sample. Each sample is to be subjected to only a single impact.
Cells and component cells meet this requirement if their external temperature does not exceed
170°C and there is no disassembly and no fire during the test and within six hours after this test.
BARIE H i B e R IO B3R T . — 4R 316 RN B W EE Ry, B
15.8mm x0.1mm, KEZE/D 6cm, sl Kimi R, W82 K% . ¥ —Ht 9.1kg+0.1kg [
HEEM 61 + 2.5cm bk ik BINEEFRRESE AL, AN LF A BERR, X TR AR B4 ) e/
3 HAUEEUE BN DA . EEEESEER T 5 SRR ST R 2 90°7 . BeiE
w A, YN 5 P R AT I SRBE R 0 0 B4R 15.8mm + 0.1mm 25 i 22 1 1 2
BN S M = A /€ K
TG HE 0 B R Vb O ZE B R ES A R IR AN 170°C, I HAE RIS AR R AT EG J5 6 /N P I T fid
. B kK.
Result
- ik g5
Sample No. Max. External Temperature Test result
B S FE i 2 T B il 2 (C) IRRRAES
co1 24.5 @)
C02 24.2 @]
Cco3 24.3 (@]
Cco4 24.6 @]
C05 24.0 @]
C06 24.1 @]
co7 24.2 @]
Cco8 24.4 @)
C09 24.3 @]
C10 24.0 @]

KSB_TRF No. UN38.3_R6
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Note: D- Disassembly, F- Fire, O- No disassembly, no fire, test sample external temperature does not exceed

170 °C.
E: D- R F- gk O- Tofiik. ok, MakEah R iR EAEN 170 °C.
Appendix 7
fR 7
Test ltems Overcharge
AT H WA
Test procedure
11 ke g8
The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The duration of the test shall be 24 hours. The minimum voltage of the test shall
be as follows:
78 P PRI A 2 11 22 T JE S FR) i R 4R 2 70 P R T A, IS 8]y 24 /INif o X5 Y e /) FL s 2
B
When the manufacturer’s recommended The specified maximum charge voltage is 6.5V;
charge voltage is not more than 18V, the The specified maximum charge current is
minimum voltage of the test shall be the 520mA,;
lesser of two times the maximum charge The test voltage is 13V;
voltage of the or 22V. The test current is 1040mA.
Rechargeable batteries meet this T Z e B B K 78 HELHL 6.5V,
requirement if there is no disassembly and N0 | |~ 5¢ 4 5 85 k75 HE FEL I A 520mA:
fire within seven days of the test. 3k H I 913V
WIS AR AT 18V, W | oo 51 040mA
P T A 0| X A R e K 78 P T B
22V Z |8} UM E -
RIS AE RIS J5 7 RN BTG TC A «
When the manufacturer’'s recommended N/A
charge voltage is more than 18V, the ANiE A
minimum voltage of the test shall be 1.2
times maximum charge voltage.
Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.
AR A e B L SR 18V, A
BRI NIZA 1.2 50 AR R K
FEHLHLE .
IR ARG G 7 R A N TE AR A TE Ak -
Result
i Wik B
Sample No. Voltage Before test(V) Test result
FEf T DACHT T 2% e (V) RS S
B11 1.518 @]
B12 1.517 @]
B13 1.514 @]
B14 1.513 6]
B15 1.514 O

KSB_TRF No. UN38.3_R6
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B16 1.515 o
B17 1.516 o
B18 1.515 o

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

. D- ik F- 2K O- ek, il k.

Appendix 8
fiE 8
Test Items Forced discharge
T H S TR
81 Test procedure
/ ML IR
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire within
seven days of the test.
FEAS S NAE PR BRI T 5 12V B AT AU AR IR R A R A T 1) 32 1R 45 2 ) B R TS Rl LR I 2% AF
SR o 8 A0 T35 PR FEL B I A AR A S B Al NI 2R A B AR TS, EAS HLE
S5 1) S RN ] (VNN ) 80 52 25 B B DA R R (22 KE) R P b Bl mT P e R R AR 36 J5 7 R NG
FR AN TE R JE o
Result
2, kLS
Sample No. Voltage Before test Test result Sample No. Voltage Before test Test result
eSS DACHT FF 2% H (V) M4k FE g 5 DY T 2% HE (V) RARAES
Cl11 3.440 O c21 3.431 (0]
C12 3.435 O C22 3.435 (0]
C13 3.437 (@] C23 3.434 0]
C14 3.436 @] C24 3.432 (0]
C15 3.438 @] C25 3.433 (@)
C16 3.432 (@] C26 3.430 (@)
C17 3.435 @] Cc27 3.429 0]
Ci18 3.434 O c28 3.428 (0]
C19 3.436 O C29 3.430 (@)
C20 3.433 O C30 3.431 (0]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

TE: D- ik, F-ildk; O- Lfffk. Jeldk

KSB_TRF No. UN38.3_R6
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Photos of samples
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Figure 1 Front view of battery
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Figure 2 Back view of battery
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Photos of samples
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Figure 3 Front view of cell

Figure 4 Back view of cell
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Photos of samples
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Figure 5 Front view of PCB
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Figure 6 Back view of PCB
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Important Notice

1. The report is invalid if it is not stamped with the "Testing Special Stamp" and the "Riding Seam
Stamp”.
ARG A R A R TR
2. The test report is invalid without the signatures of Approver, Reviewer and Testing engineer.
KARE BN FHIZAN. LER AL TR
3. The test report can not be partially copied unless prior written approval is issued from our lab.
R o R ACSE IS &= e e, AN 507 Sl
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,
imposture, modification or tampering in any media form.
MEFAE. Bl BH. BH. Gl SRR Sk & TRk
5. Product information and customer information provided by the applicant, we are not responsible for its
authenticity.
77 s BN PR B AR, BT B S A 5.
6. The test report is valid for the tested samples only.
AR AR A I R o A 28

7. If there is any objection to report, the client should inform issuing laboratory within 15 days from the

Ly83%

date of receiving test report.

WX ARG U, TR B 5 515 K N AR ST B, AN T2 8.

BEs: ) ARBHESARIRG AR A A

Laboratory KSIGN(Guangdong) Testing Co., Ltd.

o sk JARBRNTEZX D HEED A XRESTIWX AR ) BAXCH— B
fil, 518104

Address West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China

Hi%(Tel.): +(86) 0755-29852678

fEH (Fax.): +(86) 0755-29852397

E-mail: info@gdksign.cn

--- End of Report ---
W AR

KSB_TRF No. UN38.3_R6
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